
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

11020 Sun Center Drive, #200 Rancho Cordova, California 95670-6114 
Phone (916) 464-3291  Fax (916) 464-4645 

Central Valley Home Page (http://www.waterboards.ca.gov/centralvalley) 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) CA0083861 
ORDER R5-2020-0051-001 

AEROJET ROCKETDYNE, INC. 
GROUNDWATER EXTRACTION AND TREATMENT SYSTEMS, 

ARGET, GET E/F, GET HA, GET J, GET KA, GET LA, GET LB, GET AB 
WHITE ROCK GET, SAILOR BAR PARK GET, GOLDEN STATE WATER WELLS 

AND LOW THREAT DISCHARGES 
SACRAMENTO COUNTY 

The following Discharger is subject to waste discharge requirements (WDR’s) set forth in this 
Order: 
[...]
A. Influent Monitoring ................................................................................................. F-43 
B. Effluent Monitoring ................................................................................................. F-43 
C. Whole Effluent Toxicity Testing Requirements ...................................................... F-44 
D. Receiving Water Monitoring ................................................................................... F-44 

1. Surface Water .................................................................................................... F-44 
2. Groundwater – Not Applicable ........................................................................... F-44 

E. Other Monitoring Requirements ............................................................................. F-44 
1. Biosolids Monitoring ........................................................................................... F-44 
2. Water Supply Monitoring – Not Applicable ......................................................... F-45 
3. UV Disinfection System Monitoring – Not Applicable ......................................... F-45 
4. Pond Monitoring – Not Applicable ...................................................................... F-45 
5. Land Discharge Monitoring ................................................................................ F-45 
6. Discharge Monitoring Report-Quality Assurance (DMR-QA) Study Program .... F-45 
7. Effluent and Receiving Water Characterization Study. ...................................... F-45 

VIII. Public Participation ....................................................................................................... F-46 
A. Notification of Interested Persons .......................................................................... F-46 
B. Written Comments ................................................................................................. F-46 
C. Public Hearing ....................................................................................................... F-46 

D. Reconsideration of Waste Discharge Requirements.............................................. F-46 
E. Information and Copying ........................................................................................ F-47 
F. Register of Interested Persons .............................................................................. F-47 
G. Additional Information ............................................................................................ F-47 

Tables 
Table F-1. Facility Information ................................................................................................ F-3 
Table F-2 Discharge Points and Receiving Waters ................................................................ F-9 

Table F-3 Historic Effluent Limitations .................................................................................. F-10 
Table F-4 Compliance Summary .......................................................................................... F-11 

Table F-5 – Beneficial Uses .................................................................................................. F-13 
Table F-6. 303 (d) List for American River ............................................................................ F-16 
Table F-7. Summary of Technology-based Effluent Limitations ........................................... F-22 

Table F-8 Summary of Reasonable Potential Analyses ....................................................... F-26 

Table F-9. Summary of Water Quality-Based Effluent Limitations ........................................ F-33 
Table F-10. Whole Effluent Chronic Toxicity Testing Results ............................................... F-35 
Table F-11. Summary of Final Effluent Limitations ............................................................... F-37 

  



AEROJET ROCKETDYNE, INC. ORDER R5-2020-0051-001 
GET FACILITIES, GOLDEN STATE DISHARGES NPDES CA0083861 
AND LOW THREAT DISHARGES 
 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Central Valley Water Board incorporates this 
Fact Sheet as findings of the Central Valley Water Board supporting the issuance of this Order. 
This Fact Sheet discusses the legal requirements and technical rationale that serve as the 
basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger. Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

Waste Discharge ID: 5A342000006 

CIWQS Facility Place ID:  

Discharger: Aerojet Rocketdyne, Inc.  

Name of Facility: Groundwater Extraction and Treatment Systems, ARGET, 
GET EF, GET HA, GET J, GET KA, GET LA, GET LB, White 
Rock GET, Sailor Bar Park Well, Golden State Water Wells 
and Low-Threat Discharges 

Facility Address: Aerojet Road 

Facility City, State Zip: Sacramento CA 95813-6000 

Facility County: Sacramento 

Facility Contact, Title and 
Phone Number: 

Peter Kvam, (916) 355-4212  

Authorized Person to Sign 
and Submit Reports: 

Chris Fennessy, Senior Manager Remediation, 
(916) 355-3341 

Mailing Address: P.O. Box 13222, Sacramento, CA  95813-6000 

Billing Address: SAME  

Type of Facility: Groundwater Treatment  

Major or Minor Facility: Minor 

Threat to Water Quality: 2 

Complexity: B 

Pretreatment Program: No 

Recycling Requirements: Producer and User 

Facility Permitted Flow: ARGET – 5.04 mgd, GET E/F – 11.52 mgd, GET HA – 3.9 
mgd, GET J – 6.75 mgd, GET KA– 5.11 mgd, GET LA – 2.88 
mgd, GET LB – 1.44 mgd, AC-6 – 1.08 mgd, AC-18 – 2.59 
mgd, GET AB – 5.76 mgd, White Rock GET – 2.88, Cooling 
Tower 20019 - 0.0008 mgd, Sailor Bar Pond - 0.58 mgd 

Facility Design Flow: SAME 

Watershed: American River and Sacramento River watersheds 



AEROJET ROCKETDYNE, INC. ORDER R5-2020-0051-001 
GET FACILITIES, GOLDEN STATE DISHARGES NPDES CA0083861 
AND LOW THREAT DISHARGES 
 

 
ATTACHMENT F – FACT SHEET F-4 

Receiving Water: American River, Buffalo Creek, Morrison Creekand Alder 
Creek 

Receiving Water Type: Inland Surface Water 

A. The Aerojet Rocketdyne, Inc. (hereinafter Discharger) is the owner and operator of 
ARGET, GET E/F, GET HA, GET J, GET KA, GET LA, GET LB, Sailor Bar Pond 
Treatment System,   AC-6 Well system, AC-18 well system, GET AB and White 
Rock GET  (hereinafter Facilities), groundwater treatment systems. 

 For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Discharger herein. 

B. The Facilities discharge treated groundwater to the American River, Buffalo Creek, 
Morrison Creek and Alder Creek, waters of the United States, tributary to the 
Sacramento River, American River, Sacramento River and Lake Natoma, 
respectively within the American River watershed. The Discharger was previously 
regulated by Order R5-2011-0088 and National Pollutant Discharge Elimination 
System (NPDES) Permit No. CA0083861 adopted on 1 December 2011 and expires 
on 1 December 2016. The Discharger was also regulated by Order R5-2011-0025 
which prescribed waste discharge requirements for land application of treated 
groundwater from the White Rock GET. Attachments B-1 and B-2 provide maps of 
the area around the Facility. Attachments C-1 through C-10 provides flow 
schematics of the facilities. 

Prior to making any change in the point of discharge, place of use, or purpose of use 
of treated wastewater that results in a decrease of flow in any portion of a 
watercourse, the Discharger must file a petition with the State Water Board, Division 
of Water Rights, and receive approval for such a change. The State Water Board 
retains the jurisdictional authority to enforce such requirements under Water Code 
section 1211. 

C. The Discharger filed a report of waste discharge and submitted an application for 
revision of its WDR’s and NPDES permit on 27 July 2020. The application was 
deemed complete on 27 July 2020. 

D. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, Table 3 of this Order limits the 
duration of the discharge authorization. Under 40 C.F.R. section 122.6(d), States 
authorized to administer the NPDES program may administratively continue State-
issued permits beyond their expiration dates until the effective date of the new 
permits, if State law allows it. Pursuant to California Code of Regulations, title 23, 
section 2235.4, the terms and conditions of an expired permit are automatically 
continued pending reissuance of the permit if the Discharger complies with all 
federal NPDES requirements for continuation of expired permits. 



AEROJET ROCKETDYNE, INC. ORDER R5-2020-0051-001 
GET FACILITIES, GOLDEN STATE DISHARGES NPDES CA0083861 
AND LOW THREAT DISHARGES 
 

 
ATTACHMENT F – FACT SHEET F-5 

II. FACILITY DESCRIPTIONS 

The discharger currently owns and operates fourteen groundwater extraction and 
treatment systems that discharge treated groundwater to surface waters in accordance 
with an NPDES permit. 

A. Groundwater Extraction and Treatment Systems 

1. ARGET (Discharge 001). The American River Study Area (ARSA) treatment 
system is on the Aerojet site. The facility was constructed in 1997 and originally 
consisted of ultraviolet/hydrogen peroxide treatment to reduce concentrations of 
volatile organic compounds (VOCs) and 1,4-dioxane, and air-stripping to remove 
any remaining VOCs. This facility has been shown to remove VOCs to below 
detection levels (0.5 µg/L) and 1,4-dioxane to below its detection level (2-10 
µg/L).  This facility is designed to treat up to 3500 gallons per minute (gpm). 
Aerojet modified the VOC-removal portion of the facility to utilize ozone/hydrogen 
peroxide to remove the chlorinated ethene VOCs and 1,4-dioxane at a lower cost 
than the ultraviolet light system. Due to decreasing VOC and 1,4-dioxane 
concentrations in the influent, Aerojet modified the VOC-removal portion of the 
facility to eliminate pre-treatment of chlorinated ethane VOCs and 1,4-dioxane 
using ozone/hydrogen peroxide. See Attachment C-1 for the facility process flow. 

2. GET EF (Discharge 002). The GET EF facility is also on the Aerojet main 
property. GET E and GET F were originally constructed in the mid-1980’s and 
were subsequently combined into one facility in 2000. The combined facility uses 
biological reduction and ion exchange to remove perchlorate, ultraviolet 
light/hydrogen peroxide to destroy NDMA and most of the VOCS, and air 
stripping to remove the remainder of VOCs from up to 8000 gpm of influent. 
There is also a sand filter and clarifier for solids control. A screw press was 
added to dewater the solids with the liquid stream from the screw press 
discharged back to the influent of the clarifier and the solids disposed of to a 
landfill. The treatment process has been expanded with the addition of ion 
exchange vessels to remove perchlorate and an additional air stripper to help 
with the removal of chloroform. The ion exchange vessels increased the overall 
treatment capacity of GET EF. The treatment process has been shown to be 
effective in removing VOCs to below detection levels (0.5 µg/L), perchlorate to 
below 4 µg/L most of the time, and NDMA to below detection (0.002 –0.0075 
µg/L). Testing of the influent and effluent of the treatment facility for full-scan 
analysis, including tentatively identified compound analysis, did not indicate 
additional contaminants of concern. See Attachment C-2, 

3. GET HA (Discharge 004). The interim GET H facility (Discharge 003) 
discontinued operation in 2006 and all of the GET H extraction wells feed into the 
GET HA facility. The GET HA facility, completed in 2006, utilizes ion-exchange 
resin adsorption to remove perchlorate to less than 4 µg/L, and granular 
activated carbon (GAC) to remove VOCs to less than 0.5 µg/L, treating a flow of 
up to 2710 gpm of extracted groundwater. The GET HA system came on-line in 
summer 2006 and is in the north-central section of Mather Field. The GET HA 



AEROJET ROCKETDYNE, INC. ORDER R5-2020-0051-001 
GET FACILITIES, GOLDEN STATE DISHARGES NPDES CA0083861 
AND LOW THREAT DISHARGES 
 

 
ATTACHMENT F – FACT SHEET F-6 

facility has been able to consistently meet effluent limitations. See Attachment C-
4. 

4. GET J (Discharge 005). The GET J facility is similar to GET HA, but with the 
addition of ultraviolet/hydrogen peroxide treatment for the destruction of NDMA 
and particulate filtration to help the ultraviolet system. The facility was upgraded 
to allow for hydrogen peroxide addition to be used with the UV treatment to 
additionally destroy VOCs. The Discharger may discontinue use of the GAC 
treatment provided the advanced UV oxidation meets VOC effluent limitations. 
The treatment system is designed to treat in excess of 4150 gpm and is found on 
Pyrites Way in Gold River. See Attachment C-5. 

5. GET KA (Discharge 007). Use of the interim GET K facility (Discharge 006) was 
discontinued in 2009 with the completion of the GET KA facility. The GET KA 
facility uses particulate removal, hydrogen peroxide addition and ultraviolet light 
for treatment of NDMA and low concentrations of VOCs and ion exchange to 
remove perchlorate from an influent of up to 3550 gpm. This flow capacity allows 
for the treatment of water extracted by Golden State supply well AC-6 if 
warranted. The facility is located on Coloma Road in Rancho Cordova. See 
Attachment C-7. 

6. GET LA (Discharge 008). GET LA (Discharge 008) is in Carmichael, near Ancil 
Hoffman Park.  The facility treats NDMA using ultraviolet light. In the future, if 
VOCs and/or perchlorate are detected in the influent, VOC and/or perchlorate 
treatment will be added utilizing the same processes described above from the 
GET KA and GET J facilities. Whenever possible, the discharge from GET LA will 
be applied to the adjacent Ancil Hoffman Golf Course. See Attachment C-8. 

7. GET LB (Discharge 009). GET LB is in Carmichael northeast of GET LA and is 
adjacent to the Carmichael Water District water treatment plant. The plant utilizes 
ultraviolet light to destroy NDMA. The facility has been constructed to allow for 
expansion for perchlorate and VOC treatment units if the influent is determined to 
contain those pollutants. See Attachment C-9. 

8. Sailor Bar Park (Discharge 010). The Sailor Bar Park system provides for 
removal of VOCs by GAC on an extraction well to supply water for the pond in 
Sailor Bar Park. The original supply well for the pond is now connected to 
ARGET. The park is on the north side of the American River adjacent to the 
village of Fair Oaks, approximately one-half mile west of the Hazel Avenue 
Bridge. 

9. Purge and Aquifer Test Waters (Discharge 012). The Discharger develops and 
purges wells prior to sampling and conducts aquifer tests on extraction/supply 
wells to determine aquifer characteristics to allow GET systems to be designed. 
These activities take place over vast areas on and off the Discharger’s property. 
The purge water is generally low in volume (100’s – 5000 gallons) and is 
provided treatment prior to discharge. Treatment is provided on the discharges to 
remove the pollutants of concern. If treatment is not practical, the water is 
contained and discharged through the sanitary sewer system with the 



AEROJET ROCKETDYNE, INC. ORDER R5-2020-0051-001 
GET FACILITIES, GOLDEN STATE DISHARGES NPDES CA0083861 